



INSTYTUT WŁÓKIEN NATURALNYCH I ROŚLIN ZIELARSKICH INSTITUTE OF NATURAL FIBRES & MEDICINAL PLANTS

ul. Wojska Polskiego 71 B, 60-630 Poznań, POLAND phone +48 61 845 58 00 fax +48 61 841 78 30
e-mail: sekretariat@iwnirz.pl www.iwnirz.pl www.sklep.iwnirz.pl
KRS 0000321899 NIP 7811830940 REGON 301027411

CLASSIFICATION REPORT No. RK - LP/02/19

- Client:** P.P.H. BAMAR-POL, D. BŁACHA Sp. J.
ul. Graniczna 2
45-587 Opole
- Order date:** 09.01.2019
- Scope of classification:** Burning behaviour of textiles and textile products - Curtains and drapes in accordance with PN-EN 13773:2004 standard – the ignitability and flame spread of vertically oriented specimens.
- Product description:** Samples of fabric types Night/Day, the trade name BAHAMA (BH):
Composition: 100% polyester with flame retardant agent,
Surface mass: 62 g/m² +/- 10%,
Thickness: 0.2 mm +/- 10%
- Above data according to the statement of the customer.*
- Material producer:** Fabric provided by P.P.H. BAMAR-POL, D. BŁACHA Sp. J.
ul. Graniczna 2, 45-587 Opole
- Above data according to the statement of the customer.*
- Report volume:** Report includes 2 pages
- Accredited laboratory:** Certificate of Accreditation PCA no. AB 225

Test reports and tests results in support of this classification.▪ **Test reports.**

Laboratory	Client	Test report No.	Test method
Flammability Laboratory, INF&MP	P.P.H. BAMAR-POL D. BŁACHA Sp. J. ul. Graniczna 2 45-587 Opole	LP/02/19	PN-EN 1101:1999 PN-EN 101:1999/A1:2006 PN-EN 13772:2012

▪ **Tests results****Ignitability – method of test according to PN-EN 1101:1999, PN-EN 1101:1999/A1:2006**

The product does not ignite within 20 seconds.

Minimum ignition time: more than 20 seconds.

Flame spread – method of test according to PN-EN 13772:2012

The number of samples (out of 6 samples) for which:					
First thread burns	Third thread burns	Separated burning pieces appear	First thread does not burn, separate burning pieces do not appear	Third thread does not burn, separate burning pieces do not appear	Third thread burns and/or separated burning pieces appear
0	0	0	6	6	0

Classification:

Classification in accordance with standard:	Classification
PN-EN 13773:2004	Class 1

Date of issue:

01.02.2019

Processed by:

Krzysztof Bujnowicz M.Sc.

LABORATORIA BADAWCZE IWNiRZ
KIEROWNIK
LABORATORIUM PALNOŚCI

Krzysztof Bujnowicz
mgr Krzysztof Bujnowicz

LABORATORIA BADAWCZE IWNiRZ
KIEROWNIK

Verified by:

Jolanta Batog , Ph.D.

Jolanta Batog
dr Jolanta Batog

Valid until:

This classification report is valid as long as the composition and properties of the product, or production process remain unchanged.

The classification can be copied only as a whole by Client, without comments or shortening and changes.